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MDG-H2T
Item Description Q'ty Remark Part No. Code No.
3 |Setscrew | M4x6 1 Steel MDG0031 | 0152100027
4 |Gasket 1 PTFE MDGO0005 | 1440177900
5 |Mounting Plate 1 SUS304 MDG0003 | 1440113000
6 |Valve 1 GFRPTFE MDG0025 | 1440142700
8 |[Spring 1 SUS316 MDG0023 | 1440122900
9 |Spring Seat 1 GFRPTFE MDG0022 | 1440150600
10 |Valve Gasket 1 PTFE MDG0019 | 1440117000
11 |Clamp Nut 1 SUS303 MDGO0017 | 1440142600
12 [Adjusing Screw | M4x16 1 SUS316 equivalent MDGO0018 | 0152100004
13 |Rear Casing 1 SUS316 MDGO0004 | 1440113100
14 |Driven Magnet Unit 1 | SUS316+PTFE+Ferrite | MDG0006 | 1440113200
15 |Drive Magnet Unit | O8mm | 1 ADCI12+Ferrite MDGO0001 | 1440112400
16 |Mounting Disc 1 SUS316 MDGO0007 | 1430058100
*17 |Bearing 6 PTFE MDG0008 | 1440116700
*18 |Driven Gear (+Shaft) 1 PTFE+SUS316 MDG0009 | 1440116200
19 |Gear Case 1 SUS316 MDGO0013 | 1440117400
*20 |Seal 2 PTFE MDG0020 | 1440113800
*21 |Drive Gear (+Shaft) 1 PTFE+SUS316 MDGO0011 | 1440116100
22 |End Disc 1 SUS316 MDGO0015 | 1430035700
23 [Screw M2,6x4 | 6 SUS304 equivalent MDG0002 | 0151100066
24 [Screw M3x6 6 SUS304 equivalent MDG0027 | 0151100068
25 [Screw M3x30 | 3 SUS304 equivalent MDGO0016 | 0151100071
26 [Stop Ring 1 SUS316 MDG0026 | 1440124700
27 [Clamp Spacer 1 SUS303 MDG0228 | 1440142800
28 |Straight Pin |  4x16 2 SUS303 equivalent MDGO0014 | 0155100026
* |["Service Kit" (17,18,20 & 21) 1 SK-2T 11811191

Note: Items marked with * are of "Service Kit".

: A\ Subject to change without prior notice!

A\ Actual pump may differ from the exploded view!




